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RISK FACTORS: Pregnancy, frequent sexual activity (≥3x/wk), poor bladder hygiene, recurrent UTI, pre-gestational 
diabetes, polycystic kidneys, congenital kidney anomalies, sickle cell disease*

PRESENTATION
Dysuria, urgency, frequency,

nocturia, hematuria, suprapubic pain

Acute urinary tract infection (UTI) in pregnancy

CLINICAL TREATMENT ALGORITHM 
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*	 If bolded risk factor(s) present, review guidelines for higher-risk populations and manage or refer accordingly. 
†	 For results indicating GBS is present, consult the GBS bacteriuria algorithm.
‡	 Recommended treatment regimens may vary by community and local antimicrobial resistance rates, this is not an exhaustive list of antibiotic options for treatment. Further, 

this algorithm only includes drugs within prescribing scope for Ontario midwives at the time of publication. Additional drugs may be appropriate (e.g., fosfomycin); midwives 
may refer as indicated or order/administer under directive as per Ontario Regulation. 

§	 E. coli (most common uropathogen in UTI) has high antimicrobial resistance to amoxicillin (up to ~85%), penicillin VK (≥90% in some areas) and TMP (up to ~40%); consider 
alternate drug for empiric therapy if susceptibility results not available.

¶	 Consider alternate drug in T1 if available, but may be most suitable for empiric treatment. Contraindicated in T3 or if labour/birth imminent. 
**	 TMP(/SMX) is reasonable in first trimester if no appropriate alternatives available. TMP is a folate antagonist; consider concurrent folate supplementation. Avoid in last 6 weeks 

of pregnancy due to risk of kernicterus in infants (especially if preterm).
††	Generally recommended to avoid fluoroquinolones in pregnancy, especially T1, can consider if no appropriate alternatives available.
‡‡	Assess for urgency & complications (e.g., suspected pyelonephritis) and refer accordingly (community vs. urgent care). 

LABORATORY INVESTIGATIONS
•	 Midstream urine for culture and 

sensitivity (C&S)
•	 Urine macroscopy (dipstick) for blood, 

leukocytes, nitrites
•	 Urine for routine and microscopy (R&M)

---and---

CLINICAL MANAGEMENT
•	 Increase fluid intake
•	 Analgesic (e.g., acetaminophen)
•	 Review bladder hygiene
•	 Consider cranberry extract, D-mannose

<12 WEEKS GA
•	 Amoxicillin 500 mg TID x7 d
•	 Amoxicillin-clavulanate 500 mg/125 mg BID x5 d
•	 Cephalexin 500 mg BID x5-7 d
•	 Nitrofurantoin¶ 100 mg BID x5-7 d
•	 Penicillin VK 300 mg PO QID x5-7d
•	 TMP/SMX** 160 mg/800 mg BID x3 d 
•	 TMP** 100 mg BID x7-10 d

12-34 WEEKS GA
•	 Amoxicillin 500mg TID x7 d
•	 Amoxicillin-clavulanate  

500 mg/125 mg BID x5 d
•	 Cephalexin 250-500 mg q6h x5-7 d
•	 Penicillin VK 300 mg PO QID x5-7 d
•	 Ciprofloxacin†† 250 mg BID x3-5 d
•	 Consider nitrofurantoin¶ if <37wk

>34 WEEKS GA
•	 Nitrofurantoin¶ 100 mg BID x5-7 d
•	 Amoxicillin 500 mg q8h x7 d
•	 Amoxicillin-clavulanate 500 mg/125 mg BID x5 d
•	 Cephalexin 250-500 mg q6h x5-7 d 
•	 TMP/SMX 160 mg/800 mg BID x3 d 
•	 TMP 100 mg BID x7-10 d
•	 Penicillin VK 300 mg PO QID x5-7 d
•	 Ciprofloxacin†† 250 mg BID x3-5 d

ROUTINE CARE REFER AS 
INDICATED‡‡

NEGATIVE POSITIVE

CONSIDER
•	 Longer course of 

treatment
•	 Change antibiotic

Consider

DIFFERENTIAL Dx:
•	 Vaginitis (e.g., yeast, BV)
•	 Acute urethritis (e.g., STI)
•	 Pelvic inflammatory disease
•	 Painful bladder syndrome 

(interstitial cystitis)
•	 Complicated UTI
•	 Pyelonephritis

MILD

NEGATIVE

REASSESS 
DDX

ASSESS 
SYMPTOMS

POSITIVE†

•	 ≥100x106 CFU/L 
(≥105 CFU/mL)

SEVERE,  
or two or more  

of the following:
•	 Mild symptoms
•	 >Trace 

leukocytes
•	 Any nitrites
•	 Pyuria on R&M

TEST  
OF CURE

TREAT‡

Base on Abx susceptibility results§  
(if available); refer as needed

AWAIT C&S 
RESULTS


